


Thank you for purchasing this TEAMSAXO product. This high performance competition kit has been
proudly manufactured by TEAMSAXO World Champion R/C car manufacturer.
Proper assembly of this product will provide fun,safe enjoyment.

Q’RECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR)

For children under the age of 13, parental guidance is recommended when running.

ASSEMBLY PRECAUTIONS
Do not assemble around small children. The parts
can be dangerous if accidentally swallowed.

Check the contents carefully before assembly. Please
contact Customer Support if you happen to notice any
defective or missing items.

You will find the assembly process much easier by
carefully reading through the manual,and familiarizing
yourself with the instructions.

Many different tools are required during assembly.
For safety purposes,please use suitable tools.
Exercise extra caution when using a sharp tool such
as a hobby knife.

Many different materials are used for the parts. Use
extra care when handling parts with sharp edges,
such as machined metal parts.

When cutting plastic parts,watch for any flying parts.

Try to assemble any rotating parts of drivetrain parts
as smooth as possible.

Bundle wires neatly away from the ground or any
moving drivetrain components.Make sure that all
wires are properly connected to prevent shorting.

Unnecessary modifications may be unsafe and
hinder performance.

Always paint in a well ventilated area away from
flames.

PRECAUTIONS BEFORE RUNNING

Teamsaxo R/C cars are built for competition use,and some
models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places,or R/C
car tracks.

Do not run the car on public roads with high amounts of
traffic,or in areas that may cause an inconvenience to people
in that area.

R/C cars are controlled using radio frequency.In a worst-
case scenario.radio interferences may cause loss of control.

If others near you are running R/C cars,confirm that they are
not running on the same frequency.

R/C cars do not like water.Avoid running on rainy days,or
areas with water puddles.Exposure of the electronics to
water may cause loss of control or damage to the electronics

The drivetrain of an R/C car consists of many moving parts
like gears,belts,shafts,and tires.Avoid touching these areas
when the battery is connected.

Many parts of an R/C car will become hot after running.
Allow the parts to sufficiently cool before conducting any
maintenance

BEGINNING A RUN

1.Place the R/C car on a stand so the wheels are off the
ground.

2.Confirm that the speed controller switch is OFF,and
connect the motor and battery

3.Extend the transmitter antenna and turn the switch ON.
(It is unsafe to use a transmitter with low voltage.Make
sure that the transmitter batteries are good before running)
4.Turn the speed controller switch ON.

FINISHING A RUN

1.Turn the speed controller switch OFF.

2.Disconnect the battery.

3.Turn the transmitter switch OFF,and retract the antenna.

GSSEMBLING TOOLS REQUIRE5

(NOT INCLUDED IN KIT)

Scissors

Modeling knife

[ F 474
2 27 NG

Side cutters

ﬁ

Long nose pliers

<

A

Hex wrench (1.5mm)

=

Hex wrench (2mm)

CGT-300W CHASSIS SPECIFICATION ) - =
Overall Length :275mm Overall Width Front width :165mm Tweezers
Wheelbase length :200mm Rear width 171-172mm F
Weigh Chassis only :320g
Cap Grub screw Screw
D M3x4 sJG304 @ M3x3  SK303 b M2x4 - SIG204
mm ~ M3X8  SK308 (i M2.5x4  SIG2.54
Dmm  M3x6 SJG306
(- M3x10 - SK310 fmw  w3x6  SIG306
Dmmm  M3x8 SJG308 WM M4X16  SK416
(mm  M3x8  SIG308
Dmmm  M3x10 SJG310 Lock nut (mmp  M3x10 SIG310
Dmms  M3x12 SJG312 © M3 SNM3 Ball bearing
© w4 SN-M4 O |[| 3.175x7.938x2.779
i FR2-52Z
Cap screw E-Ring 5x8x2.5 MR085-OR
[ Mox6  SG206 ¢d  ERing20 OE-E20 6x10x3 MR106.T
fum 440 SGAHAO @  ERing15 OE-E15

6x10x3 MR106-OR




1)~(4) @ Lower daik ex wrench(2 Omm)
Kit Bag A TS0102010

I '
TS0102010 ..v.vevvreereee. 2
[m

T 1
SIG M3X4................. 2 5090300

SJGMBX'#'/f—m______ Applrmmad lock to the sections
T~ shown by this mark.

0 @ Lower brace * Note direction
TS0102010. vvvsersisrened
' * Do not aver tighten. Ts0102010

N [c T G

[m

SIG_MIXA oo,

(=

SG_M2X ....vvveeree

H- Hex wrench (1.5mm )

SG_M2X6
6 szs’? ?/
3(&& 750205007
TS01040 : TS0102010

C::r/ s M

S A
TS0104040 (@_@,@

SIG_M3X6 &
SIG_Max4

© i

TS0201031..cviniieinans

SJG_M3X8.............

2mim)

@ Attaching lower brace

80201031 <%

=




3 (=
TS0104038...............2
(=

SG_M2X6...............4

TS0104038

>

SG_M2X8

* Do not over tighten.

% Mote direction

Bl ®
Lzﬂa Kit Bag B

TSMIO2T. . cicuiiiniais 1
=
SIG M3X6..............4
e
SJG M3X8.............5

* Assemble on a flat surface to prevent distortion

||*"|1 750101020
; 2 f"?",’”:l
; ! _{n&%?{«?’
TS0101021 420

& T
53) L | s
SJG_M3X8 g\)/ SIG_M3X6

®~

(Bac )| KitBagC
TS05008...cccicieeineiae 1

B &

TS0501006.......0000000.1

Hex wrench ( 3/32mm)— [
ﬁ—SG_ai#dﬂ

)
T%UWUE

MR106-T

@ Attaching rear shafe

1750104051

MR106-T

L\
e
© || ex10x3 s @j
MR106-T........oc0ecren 2 \
= TS05008
SG_4#40...........00000e 1
* Refer to page 13 for ground
clearance adjustment.
= 2




O

TS0102004..cvvvvvreecees 2
© [

TSO101045 cvvrreveveecen]
O I]n:exmxa;
MR10B-OR. ..o vvererens 2
(@) []tsxmxs;
MR106-T....... 1

| ©

TSMO2027 cvvisenniinnnnnidt

o]
TSO102006. cceniieeenenns 12

@ Ball differential

TS0102004

* Fully tightenthe lock nut then loosen
by a quarter turn { standard position ) T.

.".-'ﬂ*-\-..\\_

* White Grease
{for bearing ball 4cc)

9IT-64P Spur gear

MR106-0OR

- T50101045
102027

TS0104042 1eosisinininnens 2

2

TS0102001 veesnissanninnnni

=
TSO101007 v 2
(jmsn
SIG_M3X6 vovverervrvee 2
=n -
SK_M3XBvvereerrrenmnes 2 . SIG_M3X6
1 o
ST 750102001
* * Attach as shown.
1] (h=15mm) @ -"gb*’é‘
TSO201026 rerrrvroveres 2 %’ﬁ_‘*@;‘ﬂﬂ;‘mx ’
Do ]
= 5 AN,
SUG_MIXE voveeessrrnee 4 /ﬂ 2
Tso20106=—— | ﬁ
SJGAMEKEZH_S____‘___H;)
= 3




Hl 1 f]\ 80101007
TS0101007 0uveereesrersesed |
|m SIG M3XE g
SIG_M3XB oo 2 -
e
[ TS0203005 L
SIG_M3XB..oovrrrierin 1 \
= EoE SIG M3X6
(o __ \ -
N Stennr
X SUG_M3X6
| 1] &
| B e
TS0101007 :
a
.
— =4 TS0101007
@ (L=13.5mm) ﬂi ?, * Apply different viscosities of grease to the
TSO1040260.emn s 4 w2 _/ piston to adjust roll damper hardness. TS0104026
TS0101018 cvivivrnnn 2 Roll damper ,_‘\w ﬂ
I M N
TS0104080 sevrvrersesessen ii’ ) TS0101018
- S8 TS0104080

SK_M3X10 sonrrrvnrersees

2

TATS0104026

oSmm

(e

SIG_M3XE ....vercemeens 2

62\/ SIG_M3aX6~"




' E | 13~19 C“\ : .
Attaching front uprights
(BAG))| KitBagE 13 TR
TS0202001
o
TSO101007 cvvvrveserrennee 2
[ -
TS0202001 cvvvenevsrenrens
([
SIG MIXBrrrearrereren2
(e
%
SIG_M2.5X4 ......roe..oe 2 TS0202001
SIG_M3X8
e
TS0204004 .....oervveee 2 E—
E
TS0204002 c.v0vassesassns 2
L_I0
TS0202003.......000erv0vee 2
o ==
TS0204005......c0vrurerens 2 3 (s
ak TS0204005” —
Note: — f
Install from the |
direction of the ball bump TSU‘EUWNR._‘__@
o 5730 15 " Upper Suspension
SJG_M3X12 - TS0204003 i
TS0201001 covvvvevenesinei2 al T Tsiotoon caemngs
I Exr e - TS0204001 )
, 10 &)
% : 5o /' \ b
. 10°
TS0204001 cvvvvvesssssss 2 b '1“3‘-"-‘ t:
Sy SIG_M3X10 WM
| e SIG_M3X10 standard position ¥
SIG M3XAZ eouernniices 4 iy,
|| - i "'.II.. "=,
SIG_M3X10 ccvverrrrnnnid . T D
@ ) 780201001 ﬁ@} g
TS0204004 v.uvvseessnne .2 TS0204003°  8JG_Max12” é_..-TSﬂEEMDDd
Mote:lower suspension arm orientation

= 5




OF E20.ireesieirns 4

TS0101030. e 2

£
TSO102003 . vevcsnevsrseneri

L 2 ({L=29mm)
TO0S02002 s sassnssensnsnnniil

c @ . TS0102003

TSDﬁD”DL‘IQ TE{J1{]1{]3{]
et mﬂ

OE_E20

TS0503005

SIG_M2X4.................. 2
———(L=26.5mm)

TSOZ02002 ..vcesiiniisnnnid 5 o

C TS0202002
LN SIG_M2X4

©

TSO201025 .ovvniciinnnnn b

© |l

TS0201015 . eesaeneasennnd

© |

TS0201002 «cceiersennns 4

5) N b
@ | TS0201002

TSO201014 rvevvsivnrinns

TS0201002
[ TLL  Bulkhead Shims
SJG_M3X10—="_ . o

SIG_M3X10 seerirrirnennid <!,_ D H ” |:| D

*~5JG | MS}(‘iD _ bSmm 1.0mm 20mm 6.0mm i




& |

TS0204008., 000000

& 1

TSO204007 ..cvveerisansans

@9) . TS0204006

TS0204007

=

i

LBAG

lzal ~ [é$I
Kit Bag F

113

TSO401002...0cimnvisimers

Q

TS0101007..

................ 3

|(5x8x25 )

MRO83-OR..

(=

SIG_M3XB.1vureerrrersennnes

@ @@ —————TS0101007

MRO85-OR—___

TS0101007— Q @
7180503003

@ T TS0501001
SIG_M3X8— ‘(E) @ & (Q}

Ross G D D
SIG Maxﬁ
TS0401002 B Tscﬁnaﬂm TQUEDiiUD?-

(=

SIG_M3XE ervuucessssanes

(e

SIG_M3XB ..

2

T SIG_M3X6

SIG MIX6—_ :
—&

=

7




TSD401004.......00000000001

@@ Shock absorber connection assembly

Y,
TSO101007 oo, 1 750101007
(e
SIG MAXBveeeeersssss
C_Msie 8 SIG_M3X6
TS0503006
750401004
" 3
SUG_MBXB.currenrrrrssnenni2 N

SIGM3IX6 ——&u, g5 waxe

G @~

(BAG]|| KitBagG

(| =27mm )
TSOE0200...00neeeernsnnnc]
@ (2X6X2.0)
TS0505002.....0eeeeimnnie ]
O (ex8x1.00
TS0505003 s versssnnnnss ]

O c1oxi2x1.0)

TS0505001...cc00niacussnses ]

. e
@4}, Damper assembly TS050500 S— Spring refainer

TS0501002 X w_::‘, TR

) Damper cylinder
TS0104026 S 3 750502005
o ‘ TS0505002 \%
TS0502001
9 - \g" TS0504008

OE_E15 =
\@ 5
TS0504

O 005
TSO502005, .1 00versrerenes 1 . 1:
a =
OFE E15 ooersrsrenenen, : :
- A %Snap on T50501005
TS 8



@ Dampers oil

1.Pull up Elsh:n and pour oil into 2.Pull up ,attach oil seal and
linder .Remaove air bubbles by absorb oil overflow with tissue
ly mowving piston up and down. paper.
___—% Cylinder cap

Tissue paper

& Sh ock Oil

E’- o
= Pour oil to
- this position

SK_M3X3,...0eeeeee.

Ny l
* Move slowly.
. 8K M3X3
MMM Attaching dampers ﬁ -
* Select damper spring accordingto | o
TS0502003:.ucsssesnenss running surface condition. =53
" o]

TS0502003

/)

Ol
Ol

TS0102016....

TS0101029.......
(o

e

TS0201017 vveenniesnnnanas
et
TS0101007 .ooaeraranne

TO0102017 cuvecnnissmnranns

@ D(h—zﬁmm}

SIG_M3X8 ...ccccvvvianrans

SIG_M3X10..cceisiciaiiins

gkl TS0201011

%ﬁ;

27 5
q[%@ ‘ 3IG Magtaﬁ;

s ~SIG_M3X8
750101007

T80102016
130102017

TS0104083
SIG_M3xa SIG_M3X10

=

9



[ @B Attaching steering
Seno
SIG_MIXD cvvveennncnninnd

& 7 TSIG_M3X6

O (L=22mm ) |@ Semvo saver
TSO101040 . 0uereemmnnsnnana]

- L=43mm) :rﬁisfzmst;:fi sets for long/assembly
TS0501008......cccicninnee 2 setjorsno

TS0104027

E)(L=13.5mm) T _— "

TS0104026 00 ssenenrsssens B ' Frant

3 [Front Re‘;&fsej
=Y
TSO104027,10eesrnenes ' '

enslh | \ S
'-___‘l‘ Tea | TSDEG']IDD‘& = I...
m- {Front

\, ____Reverse!

-

TS0104026

=
o/

= 10




31~36
Kit Bag H

TSO04006....ccoierneeanid
Q)

TSOS0400M ..vciiiiivnnsi
=

SUG_M3XI0 .o

&)

TS0506001

TSD1 [MD{JE

1
'

3 |

SIG_M3X10 |

=

TS-PO34RE 4
s

TSO04003.. i

" TS0104003

TS-P034_R6

h_ TT5-P034_R6

TS-PO34_R6E ..o

o=
LIS 0y 1010 A —

[JTsessssssesy)
TSO104010, 1 revereerenne

i

W

SIG_MIXB covverrrrerernnee?

@ TS-P034 R6 R

ﬂ TS0104003 TS~P03_4_RB

* Adjust snap pin positions -.Thsmmmﬂ @
acconding to the body. ; ﬂ

SIG_M3xs

=

11




3_4\‘ Battery assemble position

According to the back groove of
chassis bind the battery with tape

TOU2020005:: wiviiiinssivinl

(35) Attaching wheels

S MRS i 1

(e

I WD v

SK_Max3

TS.SG 4840

12




Record vari ' diti d
SETTING - UP | cctings onthe seting shect on page 13

|_|[TOE-IN AND TOE-OUT
Toe-in and toe -out

*Adjust according to the track layout.
*Adjust rod length by % Make sure the
rotating adjuster. servo is in neutral. -~ | = (o 5 0 -~ . T

Narrow ,

[ [[CAMBER ANGLE

Camber angle

Y Adapt for the draw bar
to adjust camber angle.

Narrow

[ [GROUND CLEARANCE

Front
*Ways for adjusting the turnbuckle to fit
the hardness of the front suspention

Soft

180104045 TS0104046 TS0104047 TS0104048 TS0104049

o =

T80104050 T30104051 TS0104052 TS0104053 TS0104064

offset for the right and

left and make sure the
. shaft is horizontal.

= 13




SW NS

775744

100202051

§00€02081

moomomoﬂ\

200101081 \@

7330
00205051

POOOZOSL e——0E0L0L0S L

.\l\.moomoromh 00P0Z08 1

10010205 L

200705051 1 e 037018 (Vemoa

@ — 0007081

| =—073 30

00702051 > 100204051 03034031
C00POZ0S L o 00202051

00702051

JEOTS 920704051

00101081

0z0L010sL ,
750701081

1-90LdW
S001L0S051

LODF0E05L

00702051

920¥0L0S1 80EDIS

@@_\E‘owh

tlas)

SZ0F01L031
dO-80LHW

G00F0 Ewp/

£00701L0S1

010201051

880701081

=,

S0DE0S0SL w

0EDIS  Z00DL0L0SL

00201051

PO0LOY0S 00101051
P NS @

120201081

HO-90 L HW S00Z050S1
§00L0S081

100 LDS0SL

01£9rs

L00P0S0S L

L00E0S0SL
G00E0S0S 1

06918

010201051

G8070L0S 1L Bl

2 ——gpeoig

_ B 7
%ﬁliimwoé 1081

00101081

5 0v0L010SL
08 0sr0L0g1  9C0F0LOSL

200I0S08! ¢oogoogL

LI0L 02081 SOORIS05 ) w
9TOP0LOSL
00106081 P 920F0L08L
900705051 - 100505081

e ¢TI0

£0050S05L
200505051

EPHESIANESHIL




GIM—S00W  112th Scale 2WD EP Pan car Parts List

TS05001 | [TS05002 | [TS05003 TS05004
r it 8
a [ ] L]
S e -L“-"J' e — o o
| 0y b 1) R ——a. 2 —\
ﬁlw,gl )
...... 1PCS T30503002.....1PC3 T50503003...... 1PCS T50502006.... . IPCS T30306001.....1PCS
|
I ——/1

[D—D;I rsosozo0t....tecs | [ @ ©)

Im WM T50501002....1PCS  TS0504006...1PCS  TS0505002...1PCS
1PCS TS0503003.. 1PCS SJG_MIXE...1PCS Q @ ©

I:[Ell ) TS0502003....1PC8 754501003 1PCS  TS0502005.. 1PCS  TS0505003.. 1PCS
. = S
1PCS SIG_M3X6. . 3PCS e &

TS0504005._1PCS TS0501004 . 1PCS OE_E15...2PCS ©
[
- = & )

TS0101007... 3PCS MROS5-OR.. 2PCS SIG_M38.....1PCS | TSO104026...2PCS  TS0501005...1PCS  SK_MIX3...1PCS  TS0505001...1PCS
TS05008 | | TS05010 TS05011 TS05012
I:E}:- — T — -
L=43mm L=22mm
Rear asle.... 1SET .. 1PCS TS0501008.... 2PCS TS0101040.... 1PCS
TS05013 | | TS05016
2 -
© TS0202001_..._2PCS O[I
—— @ 50504002, 1PCS o] FR2.577 4PCS
TSO202005..... 2PCS
Yo . D
50502001, 1PCS TS0502003... 1PCS 50502005, 8PCS TSO0504003....1PCS SIG_M25%4. IPCS SN_M3.. 7PCS
TS05017 TS05018 | [TS05013 7805022 4
QL° | oees.
TS0504002...1PCS '®) :-P 1 B .. ga -
@‘ 3.0=2%mm Fg@
TS0504003._1PCS TS0S04001. 2PCS | TS0501002..._1PCS TS0502002.... 2PCS ———
TS05025 TS05026 | |TS04009 TS02017 TS01006

fi
€% rsosoz005....3pcs @ re St ovcs
i O @' TEEMNOE. IPCS
() Ts0504006....3PCS TS0501005.....3PCS (_J et

TEOIDEDED . \PCE

2 sn‘uaxsm IPCS TEMma PCS
© Ts0sos002..36CS | - TS0401004.... 1PCS TS0202005..... 6PCS Friction absorber a1
TS05020

(= SHG WD IPCS [ sicMme sPos .
© o s o  SIGMITM S e SIGMDE_ 1PCS B SOMII EC
(o  SIG M 1EPCS [ms  sicmme wos BN S MIE IPCS
() s 1wes (= 5iGMIG PO [mm sGM3 gecs MR 5K MIUO PO e SGMIE  EPCS
(o i M0 SPCS [ s w2 apcs s Moo PeS P 5G 4NMDTRCS
Lock nul Screw Cap Grub screw Cap screw

15



TS01007 TS01008 TS01020 [TS01021 [TS01040
i £ i3 (’f"“‘*
T = S TTNTEY! Q)
- — U ety S
Ball stud_..._15ET Link jaint set...._1SET post sel__. 1SET TS0102004_..._2PCS
|TS01042 TS01043 501044 TS01062 1501065
a 3""% — g
@ EJ
Ball bearing Imm ol sorig
TS0102006..12PCS TSH04068. 1PCS TS0104070.... 1PCS TSO102010. 5PCS TS0102001..._2PCS
TSD1069 TS01070 TS01095 [TS01102 TSO1107
== :
' o . D | ©
Front coil spring
TS0208001... 1PCS TS0101007.... BPCS TSO01030... 4PCS TSO101045... 1PCS TS0102027... 4PCS
|TS02005 TS02006 TS02007 ' TS02008 TS02010
(v Q ———1
e e E [ — (z)
3.0=26.5mm
TSO201001.....2PCS TSO202003...., 2FCS 150202001 ... 2PCS TS0204004.._4PCS 150202002, 4PCS
[TS02011 1502013 1502016 TS02018
%Eﬁ!# Oll
"4 J;m_ TS0102017.....1PCS = &7 @ H nj
JE b2 Ol Servo server.....1SET 31757 508<2 779
Front suspension plastic (o
| component.....1SET TS0102016.... 2PCS SIG_M3X10....1PCS FR25ZZ.. 4PCS TS0201011....2PCS
[TS02022 T502026 TS02027 TS02036
[[EII = @ TSOIMO20...1PCS TSHO1021... 1PCS
[ =
750201006 ... 2PCS TS0200005.... 1PCS TS0203007... 1PCS 5JG_M3I%B_._5PCS SIG_ MIX6__ 4PC3
TS02028 TS02056 TS02061 TS-P034_R6
;. ) (&)
M. sl:::-‘:l'fjﬁs uc&rdw g
TSO201014... 4PCS Front TS0201002.. 4PCS @ ﬁ
@[ ‘=" G cw
B3 120 BOY 1y
TSO201015.._4PCS TS0201025.., 4PCS TS0201031...2PCS TS-POM_R6._10PCS
.ﬁt E15 OE E20 MRO850R MR1
g ) Ol © Ol
548225 621043 62103
OE_E15..BPCS OE_E2.0....BPCS MROSS-OR..... 10PCS MR106-OR._ . 10PCS MR105E-T..... 10PCS

16




17




VA PON INDUSTRIAL CO.,LTD

Eﬂ... T,
http://www.saxoracing.com
E-mail:saxo@saxoracing.com

1F.NO.1,Ln,122,Chelutou St.Sanchong Dist,New Taipei City 241Taiwan 24157

TS0508004
Ver 1.0





 
 
    
   HistoryItem_V1
   PageSizes
        
     动作：   使所有页面大小相同
     缩放：    宽和高不同比例缩放
     旋转：                逆时针方向
     尺寸： 8.268 x 11.220 inches / 210.0 x 285.0 mm
      

        
     0
            
       D:20170318111419
       807.8740
       210285
       Blank
       595.2756
          

     Tall
     1
     0
     938
     220
    
     qi3alphabase[QI 3.0/QHI 3.0 alpha]
     CCW
     Separate
            
                
         AllDoc
              

       CurrentAVDoc
          

      

        
     QITE_QuiteImposingPlus3
     Quite Imposing Plus 3.0
     Quite Imposing Plus 3
     1
      

        
     0
     20
     19
     20
      

   1
  

 HistoryList_V1
 qi2base



